



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V.	Aceromex, S.A. de C.V.	286758
Carretera Monterrey - Laredo Km. 27 Centro	Carretera Monterrey - Laredo Km. 27 Centro	FECHA/DATE
Cienega de Flores NL C.P.65550	Cienega de Flores NL C.P. 65550	03/08/2016

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION				LONGITUD/ LENGTH	ANALISIS					
					RECT	10.0X6.0	0.5000	CBCSDN		12.192	%C	%Mn	%P	%S	%Si
4500140574	10174610-100	0011484418	0011669383	325820	RECT	10.0X6.0	0.5000	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0120	0.0040	0.0200
4500140574	10174610-100	0011484418	0011669446	325820	RECT	10.0X6.0	0.5000	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0120	0.0040	0.0200
4500140574	10174610-100	0011484418	0011669447	325820	RECT	10.0X6.0	0.5000	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0120	0.0040	0.0200
4500143469	10177730-50	0011419595	0011669499	328232	RECT	12.0X4.0	0.2500	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0150	0.0030	0.0100
4500143469	10177730-50	0011419595	0011669498	328232	RECT	12.0X4.0	0.2500	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0150	0.0030	0.0100
4500143469	10177730-50	0011419595	0011669495	328232	RECT	12.0X4.0	0.2500	CBCSDN	12.192	12192 mm	0.2200	0.4600	0.0150	0.0030	0.0100
4500140574	10174951-20	0010919930	0011669378	328630	RECT	10.0X6.0	0.1880	CGBSDN	12.192	12192 mm	0.1514	0.9000	0.0134	0.0054	0.0174
4500140574	10174951-20	0010919930	0011669452	328630	RECT	10.0X6.0	0.1880	CGBSDN	12.192	12192 mm	0.1514	0.9000	0.0134	0.0054	0.0174
4500140574	10174951-20	0011188953	0011669453	328630	RECT	10.0X6.0	0.1880	CGBSDN	12.192	12192 mm	0.1502	0.9532	0.0203	0.0100	0.0173
4500140574	10174951-20	0011188953	0011669456	328630	RECT	10.0X6.0	0.1880	CGBSDN	12.192	12192 mm	0.1502	0.9532	0.0203	0.0100	0.0173

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
4500140574	10174610-100	0011484418	0011669383	75	62	52	26			B515654	Made in Mexico
4500140574	10174610-100	0011484418	0011669446	75	62	52	26			B515654	Made in Mexico
4500140574	10174610-100	0011484418	0011669447	75	62	52	26			B515654	Made in Mexico
4500143469	10177730-50	0011419595	0011669499	75	62	52	26	A500 Grado BC (B515704	Made in Mexico
4500143469	10177730-50	0011419595	0011669498	75	62	52	26	A500 Grado BC (B515704	Made in Mexico
4500143469	10177730-50	0011419595	0011669495	75	62	52	26	A500 Grado BC (B515704	Made in Mexico
4500140574	10174951-20	0010919930	0011669378	75	62	52	26			256340	Made in Mexico
4500140574	10174951-20	0010919930	0011669452	75	62	52	26			256340	Made in Mexico
4500140574	10174951-20	0011188953	0011669453	75	62	52	26			157918	Made in Mexico
4500140574	10174951-20	0011188953	0011669456	75	62	52	26			157918	Made in Mexico